JERRY GREER'S ENGINEERING© 2024 Wheel Hub Assembly - Rear Revised: 4/8/2024 SPEEDOMETER DRIVE_I 43 42 22 26 28 31

Page 1

| | Jerry Greer's Engineering - 1947 Chief - Wheel Hub Assembly - Rear | | | | | | |
|-----|--|-----|---|----------|--|--|--|
| Ref | Part # | Qty | Description | Price | | | |
| 1 | JG-5557 | 1 | WHEEL HUB ASSEMBLY, painted black | \$525.00 | | | |
| 2 | 510010 | 1 | WHEEL HUB, steel, Bare | \$325.00 | | | |
| 3 | 40701 | 1 | GREASE FITTING, 5/16"-32 X .22"; angled; Cad Plated | \$5.75 | | | |
| 4 | 924003 | 1 | THRUST WASHER, 1.680" O.D .062" thick, inner roller bearing | \$4.75 | | | |
| 5 | 193001 | 1 | RACE, 1.6905" O.D | \$32.00 | | | |
| 6 | 796008 | 1 | BEARING SUPPORT SLEEVE, rear only, inner race for rear wheel bearing rollers, the front axle serves as the inner race for the front wheel bearing rollers | \$35.00 | | | |
| 7 | 704001 | 2 | CAGE, 1.438" O.D., Holds 12 Rollers | \$40.00 | | | |
| 8 | 16A15-T | 24 | BEARING ROLLER, .2495" Dia. recommended when using ALL NEW PARTS | \$0.50 | | | |
| 9 | 16A15 | 24 | BEARING ROLLER, .2500" Dia. | \$0.50 | | | |
| 10 | 924004 | 1 | THRUST WASHER, 1.820" O.D .062" thick, outer roller bearing | \$5.50 | | | |
| 11 | 762009 | 1 | NEOPRENE SEAL, outer bearing roller | \$15.00 | | | |
| 12 | 710006 | 1 | SNAP-RING, outer roller bearing seal | \$6.00 | | | |
| 13 | 239005 | 1 | BRAKE DRUM, | \$215.00 | | | |
| 14 | 416002 | 2 | GREASE FITTING, 5/16"-32 X .25", straight; Cad Plated | \$3.50 | | | |
| 15 | 834008 | 6 | STUD, 5/16"-24 X 5/16"-18 X 1-1/4" long, wheel attaching; | \$3.00 | | | |
| 16 | 614004 | 6 | LUG NUT, 5/16"-24, .890" long, socket head, rear only; Cad Plated | \$8.75 | | | |
| 17 | 74161 | 1 | REAR SPROCKET, 43 teeth | \$110.00 | | | |
| 18 | JG-4961 | 1 | RIVETS, 3/16 X 7/8' long(Round Head) attaches sprocket; 13 per kit | \$5.00 | | | |
| 19 | 37277 | 1 | SET SCREW, #10-32 X .261" long, pointed, or use cotter pin 636104 | \$4.75 | | | |
| 20 | 636104 | 1 | COTTER PIN, 3/32" X 1/2" | \$1.00 | | | |
| 21 | 796007 | 1 | HOLLOW AXLE, 4.700"OAL | \$60.00 | | | |
| 22 | 37605R | 2 | NEOPRENE SEAL, hollow axle(improvement) | \$14.00 | | | |
| 23 | 37605 | 2 | FELT SEAL, 1.750" O.D X .250" thick | \$3.50 | | | |
| 24 | 41277 | 1 | RETAINER, cupped, use with felt seal 37605 | \$13.00 | | | |
| 25 | 40446 | 1 | BALL BEARING, double row, shielded and lifetime lubricated | \$40.00 | | | |
| 26 | 40843 | 1 | RETAINER, hollow axle seal(Do Not Use with Seal-37605R) | \$5.25 | | | |
| 27 | 37389 | 1 | BEARING NUT, 2.125" O.D standard, LH threads; Cad Plated | \$25.00 | | | |

| | Jerry Greer's Engineering - 1947 Chief - Wheel Hub Assembly - Rear | | | | | | |
|-----|--|-----|---|----------|--|--|--|
| Ref | Part # | Qty | Description | Price | | | |
| 28 | 40999 | 1 | SPACER, 1.245" O.D, .470" thick, brake drum to backing plate; Cad Plated | \$7.25 | | | |
| 29 | 76249 | 1 | BRAKE SHOES, reconditioned lining, \$90.00 with approved core exchange | \$120.00 | | | |
| 30 | 36B290 | 2 | BRAKE SHOE SPRING, 2.110" long | \$4.00 | | | |
| 31 | 44360 | 1 | BRAKE CAM, Rear, 3.820" long splined drive | \$90.00 | | | |
| 32 | 86753 | 1 | BRAKE BACKING PLATE, Made In USA | \$175.00 | | | |
| 33 | 37645 | 1 | HOLLOW AXLE WASHER, .889" I.D X .188" thick; Cad Plated | \$3.75 | | | |
| 34 | 37360 | 1 | HOLLOW AXLE NUT, 7/8"-24 X .360" thick; Cad Plated | \$5.00 | | | |
| 35 | 50228 | 1 | BRAKE ARM, "S" shaped, splined drive, Made in USA; Cad Plated | \$110.00 | | | |
| 36 | 254012 | 1 | BOLT, 1/4"-28 X .875"(Hex), Original Style Head Markings; Cad Plated | \$3.00 | | | |
| 37 | 922006 | 1 | WASHER, 1/4" Split Lock; Cad Plated | \$0.75 | | | |
| 38 | 800001 | 1 | WHEEL HUB SPACER, LH, .568" I.D X .500" thick, located between chain adjuster and speedometer drive; Cad Plated | \$9.25 | | | |
| 39 | 42480 | 1 | CHAIN ADJUSTER, 5/16"-24 X .780" long; Bare Finish | \$75.00 | | | |
| 40 | 45003 | 2 | CHAIN ADJUSTING SCREW, 5/16"-24, 2.676"(Hex), short shank; Cad Plated | \$7.00 | | | |
| 41 | 606010 | 2 | NUT, 5/16"-24(Hex); Cad Plated | \$1.25 | | | |
| 42 | 42477 | 1 | CENTER AXLE, 9/16"-18 X 13.38" long, recommend replacing hollow axle to insure proper fit; Cad Plated | \$50.00 | | | |
| 43 | 37644 | 1 | CENTER AXLE WASHER, .582" I.D X .187" thick; Cad Plated | \$3.75 | | | |
| 44 | 922011 | 1 | WASHER, 9/16" Split Lock; Cad Plated | \$1.50 | | | |
| 45 | 606018 | 1 | NUT, 9/16"-18(Hex); Cad Plated | \$4.75 | | | |